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ZAERAL: LTI A X s 2 K R SV AT BR A 7]

Applicant: Foshan City Shunde District Jun’an Town Yongji Industrial Co., Ltd.
Ffr bk Bl T X 18 22 AR DY B T X

Address: Sibu Industrial Zone, Jun’an Town, Shunde District, Foshan City

#8512 E.(Sample Information)

¥ i % B (Sample Name): AR R

Ff #4514 (Sample Description): % )2 (Black coating)
¥ i 85 (Sample Model): EP-7619

YUk gt (Material Code): 10503003000025

K2 (Buyer): 52 HI AR

FE i &R 5 (Sample No.): QT1810138018206
ZF6 H #(Sample Received Date): 2018/10/13

6 H 3 (Testing Period):

2018/10/13 -2018/10/19

T
W

KM 77 (Test Method): UL J5 4271 (Please refer to following page(s).).

T
W

R 25 B (Test Result): UL J5 5271 (Please refer to following page(s).).

R B L 3K (Test Requested): £ (Conclusion)
IR ER, 2 GB 4806.10-2016 & it 224 [H SbniE b Bl IR ARk =, KA
FE i 3E 47 46 I (As specified by client, to determine the submitted sample with reference to GB E¥5(PASS)
4806.10-2016 Food safety national standard foodstuff paints and coatings.).

BTN

Signed for and on behalf of HCT

rﬂhlp/‘ ’/{
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HONGCAITESTING TECHNOLOGY CO.,LTD Unit D,Penglitai Industrial Estate, Longping Xi Road, Longgang District, Shenzhen

Web:www.hct-test.com Tel: 0755-84616666 E-mail: hongcai@hct-test.com  Service Tel: 400-0066-989  Fax: 0755-89594380




sy, AT
S=—"~ BRI
facsiRE CNAS 2
S =S TESTING
Ty P CNAS L4136

KM 55 (Test Report)
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R 25 B (Test Result(s)):

GB 4806.10-2016 & /i Z 2 E X & 8 kB & IR 2 (GB 4806.10-2016 Food safety national standard
foodstuff paints and coatings)

1./&E 845 (Sensory index):

R H GB 4806.10-2016 AFAEE R #R
(Test Item) (Limit of GB 4806.10-2016) (Result(s))
A RIMTE, EFEYs), BRI RillfE, BEAR. Ak
o R . A% (Surface smooth, uniform color, no pores; soaking, B (PASS)
(Finished appearance) L
no cracks, no blistering, no fall off)
=i RUITCTE ML PUUE « 57 555K 14 ¥ 9542 (Soaking solution
s k'x lution) no turbidity, precipitation, smell and other sensory E#5(PASS)
oaking solution
g SOl deterioration)
2.3 4k 8 FR (Physical and chemical index):
S 3E# B (Total migration) A7 (Unit): mg/dm?
R B R 7 vk o %44 J7 0 HH BR EZp S MRE
(Test Items) (Test Method) (Test Condition) (MDL) (Result(s)) (Limit)
4% .18
DO c 1.0 N.D. 10
(4% acetic acid) 100°C, 2 /i
20% L E (100°C, 2 hours)
GB 31604.8-2016 1.0 N.D. 10
(20% ethanol)
95% £.1iE 60°C, 3.5 /I8
bom c bl 1.0 N.D. 10
o ethano , 3.5 hours
(95% ethanol) (60°C, 3.5 hours)
A5 A =R 25 S (Report the third extractive results. ).
LR 41 H #£ & (Consumption of potassium permanganate) FAA7(Unit): mg/kg
R/ IR Y=] R/ pIRES oL 2% 4 J7 i PR &R PR
(Test Item) (Test Method) (Test Condition) (MDL) (Result(s)) (Limit)
R R A
(Consumption of K, 60°C, 2 /NEf
. GB 31604.2-2016 . 0.18 2.0 10
potassium (Water, 60°C, 2hours)
permanganate)
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HONGCAITESTING TECHNOLOGY CO.,LTD Unit D,Penglitai Industrial Estate, Longping Xi Road, Longgang District, Shenzhen

Web:www.hct-test.com

Tel: 0755-84616666

E-mail: hongcai@hct-test.com

Service Tel: 400-0066-989

Fax: 0755-89594380
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KM 55 (Test Report)
R4 2 9% 5 (Report No.): SZC18101380182-11 Hi(Date): 2018/10/19 T #i(Page): 3 of4
#E4J8 (BAPbil) (Heavy metals (as Lead)) AT (Unit): mg/kg
R/ IR Y= R/ pIRES oL 2% A4 75 45 R R PR
(Test Item) (Test Method) (Test Condition) (MDL) (Result(s)) (Limit)
He® (BLPb i) 4% 218, 60°C, 2 /N,
(Heavy metals GB 31604.9-2016 (4% Acetic acid, 60°C, 1.0 <1.0 1
(as Lead)) 2hours)
% E(Note):

mg/dm?=milligram per square decimeter

mg/kg = ppm=parts per million

MDL~=Method Detection Limit

N.D.=Not Detected (less than method detection limit), A H CNF 75K H R
“<’=Less than /M T

As specified by client, only test the black coating.

Rz 25K, HR B EOiRE .
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HONGCAITESTING TECHNOLOGY CO.,LTD Unit D,Penglitai Industrial Estate, Longping Xi Road, Longgang District, Shenzhen

Web:www.hct-test.com Tel: 0755-84616666 E-mail: hongcai@hct-test.com  Service Tel: 400-0066-989  Fax: 0755-89594380
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KM R 2 (Test Report)

KR %5 %% 5 (Report No.): SZC18101380182-11

Hifi(Date): 2018/10/19  Ti%{(Page): 4 of4

¥ & B4 E(The photo of the sample)

BAAER, AREATT uﬂﬂJEﬁ WS =R AP PuS ok & RkE0f R E
REAR QT AW, G B AR S A fh A A
This report will go into effect with HCT stamp. This report could not be revised. This report is only responsible for

AR HCT 7% = A,

the test result of submitted samples. Without written authorization, any copy of this report for propaganda is invalid
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HONGCAITESTING TECHNOLOGY CO.,LTD

Unit D,Penglitai Industrial Estate, Longping Xi Road, Longgang District, Shenzhen
Web:www.hct-test.com

Tel: 0755-84616666

E-mail: hongcai@hct-test.com  Service Tel: 400-0066-989  Fax: 0755-89594380
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